For Serial Nos.
720,000 & Higher

Metro with ECS Handles

G006778

METRO .

Place Model No. And Serial No. Date Purchased

Label Here (Included in Literature Engine Model No. and Spec. No.
Pack) or Fill in Below

Engine Serial No. (E/No)

Model No.

The Serial No. plate is located on the top front engine frame on
Serial No. the right hand side of the machine. For ease of ordering and

reference, we suggest that you record the information requested.
Part No. 4500-204 Rev. A



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or pﬂ”’s
the part will be FREE* Guaranteed!!

How the Program Works
1. If dealer does not have part in stock for a "down" unit
at the time of request by customer, the dealer contacts

his distributor by 1:00 p.m., local time, and requests I“' *
Exmark Parts Plus® shipment of six (6) line items or f”f[
less.

2. Distributor ships part(s) to dealer or customer, as requested by dealer, same day, overnight UPS Distributor bills

dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE

OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
32" and 36" Mower DecK ..........cccoeviiiiiiiiiiiiiieee e 3-4
48" Mower DecCK ........ccovvuiiiiiiiiiee e 5-6
DeCalS... oo 15
Engine Deck Group.........coooviieiiiiiiiiieeeeeeee e, 7-10
Upper Handles & Controls, ECS..................coo 13-14
Upper Handles & Controls, Pistol Grip...................... 11-12
Wiring Diagram .........cooouueiiiiiiii e 16



32” and 36" MOWER DECK

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-2312 Deck (103-2307-01) W/Decals 37 | 1-302233-01 Chute.....ccuiiieiiriieiisieecreeeee e 1
& DOglEg(36") «eeeeeeeeieeie e 1 38 | 3296-56 Nut, Nyloc 1/4-20 Thin .......ccccovvrvvenennen. 1
103-2313 Deck (103-2301-01) W/Decals & 39 | 1-323729 BEANNG ...c.veveeeiitieie e 2
[BoTe][-Yo (< 7 TSR 1 40 | 323-4 Screw, HH 3/8-16 X 3/4........ccvvvvvennn 8
2 1-302189-01 WId, Dogleg Baffle .........cccceeviiiicnennnn. 1 41 | 1-603843 Pulley, Idler..........ooooiiiiieeeeeee 1
3 322-2 Screw, HH 5/16-18 X 5/8 ........cccceeeeveee. 7 42m | 103-8387 Asm, Cutter Housing Complete.............. 2
4 | 32128-20 Nut, Whizlock 5/16-18 ........ccccevvrieeneennn. 22 43 | 322-5 Screw, HH 5/16-18 X 1....cocvvivirieiiene 2
5 | 103-3600 Asm, Engagement Arm W/Bushings ...... 1 444 | 103-8280 Asm, Cutter HouSiNg.........c.cceverreriernnnns 2
6 | 302-52 Zerk, 1/8 NPT Straight .........cccoocvreenene. 2 45 | 302-61 Zerk, 45° 1/4-28 ..o, 2
7 | 302-19 Zerk, 1/4-28 Straight .........ccccoceiveeennnne 1 46 | 103-2535 SPACET ...ttt 2
8 | 1-323385 Knob, Belt Cover......... 47 | 1-403179 Tube, PIVOt ..o 1
9 | 1-809020 Quick Pin, 10" Caster.. 48 | 1-303314 Spacer, 10" Caster.........cccocevvvverveneenne. 8
10 | 3296-29 Nut, Nyloc 5/16-18 ............. 49+ | 1-323529 Tube, Spindle ......ccccocviiiiiiieeieee 2
11 | 323-8 Screw, HH 3/8-16 X 1 1/2 ...cooeiiee 8 50 | 321-4 Screw, HH 1/4-20 X 3/4........ccvvvvvennnn 2
12 | 3290-357 Nut, Whizlock 3/8-16.........c.ccccuvvevvnenennnns 16 51 | 1-303514 Flange , Thrust Bearing ...........c.ccccuenu... 4
13 | 1-323748 Ring, Push-On 7/16........ccccooeiiiienens 1 52 | 1-323339 WaSher......ccooviiiiiiciiiieee e 2
14 | 98-5975 Washer, Spring Disc 3/8.........cccccceeeennne. 9 53+ | 1-403183 Sheave, Blade Driven ......ccc.coeeeeeeeeenne... 2
15 | 1-808280 Pin, Clevis 5/16 X 1 ....cccoeieiieiieienenen 1 54 | 3219-6 Nut, Hex 5/8-18 UNF ........ccccervrveiennn. 2
16 | 1-303105 YOKE .ottt 1 55 | 1-800861 Screw, HH 5/8-18 X 8......coceeviriviiiie 2
17 | 1-806003 Hairpin, Cotter #2........cccccoeeiiiiieeee 3 56 | 1-807267 Key, 1/4 x3/M16 X 1 1/4 v 2
18 | 32151-103 E-RiNG...eiiiieiiee e 1 57 | 1-323539 Spacer, Blade Drive.........ccccceveviennene. 8
19 | 702809 Screw, HH 3/8-16 x 1 7/8 ... . 58 | 1-513208 Washer, Spring Disc 5/8 ...........ccccevene 2
20 | 103-6584 Blade, Notched (36").... .2 59 | 1-303434 Bushing, Engagement............c.ccceeennee. 1
® | 103-6582 Blade, Mulching (36").. 2 60 | 1-303348 Eye Bolt (Left Hand Thread) .................. 1
103-6580 Blade, Low Lift (36")......ccuvveeeeeiiiiiieenn. 2 61 | 1-303236 Turnbuckle Body...........ccccovviiiiieiiinninnns 1
103-1578 Blade, Solid (36") ...cooveeereeieieeie e 2 62 | 1-303238 Eye Bolt (Right Hand Thread)................ 1
103-6337 Blade, Extreme (367)......cceveeeeeeiiiiiiennn. 2 63 | 1-322235 AMM, ASSISE e 1
103-6583 Blade, Notched (32").....ccccceeienveieniennn. 2 64 | 322-10 Screw, HH 5/16-18 X 2.....ccccevvirieirennnn 1
® | 103-6581 Blade, Mulching (32) ......cevveeeeiiiiiieee. 2 65 | 1-323303 Linkage, Assist Arm ........cccccevveeernenenn 1
103-2507 Blade, Low Lift (32").....cccuieeeeeieiiiieen. 2 66< | 103-1238 Asm , Caster/Mount Complete................ 2
103-1577 Blade, Solid (32") ..coeeeeiiiiiieeeeeeee. 2 A | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
103-6336 Blade, Extreme (32”)......ccccevvieiiicniennins 2 67<-| 1-302203 Asm, Caster Whl Support W/Bearings ... 2
21 | 1-513338 Washer, Special.......... 2 A | 103-2296 Asm, Caster Wheel Support
22 | 3253-7 Washer, Lock 1/2........ 2 W/Bearings, Weighted ...........ccccocerennne 2
23 | 32179 Nut, Hex 1/2-13........... 2 68<>| 1-302194-01 WId, Caster Wheel Support.................... 2
24 | 325-20 Screw, HH 1/2-13 x6... 2 A | 103-2297-01 WiId, Caster Wheel Support, Weighted... 2
25 | 1-303352 Washer, Spindle.......... 1 69 | 1-303334 Washer, Spring Disc 5/16 ..........c..cc...... 9
26 | 32120-35 E-RiNG...oiiiiieiiciieeeeee e 1 70 | 1-324372 Asm, Pad/Spring........c.ccoeeveenenieinniens 1
27 | 1-323733 Drive Belt (To Blades) 36" Model ........... 1 714 | 103-1330 Guard, Bearing Top ......ccccovevcieveniiienins 2
1-323734 Drive Belt (To Blades) 32" Model ........... 1 72 | 3256-3 Washer, 5/16 Std........ccceoevieeiiiieeeens 1
284 | 1-803310 Setscrew, 5/16-18 X 3/8......cccccevveerennen. 2 73 | 1-323715 Rod, Brake 36" ........cccceveieeieieeieienee 1
29 | 322-6 Screw, HH 5/16-18 x 1 1/4 .....ocoveueenne 9 1-323718 Rod, Brake 32" .......ccceviiiierieeeee 1
30 | 3256-23 Washer, 5/16 SAE........ccccciieieiieeeene 1 74 | 1-323071 SPrNG et 1
31 | 1-303537 Stud, Belt Shield (Short)...........ccccveenne 2 75 | 1-323747 Spring, Compression ..........c.coceevcveeees 1
32 | 1-303536 Stud, Belt Shield (LoNg) -....ccoveeeiiiiieennnn. 2 76 | 1-323746 Spacer, Flanged ..., 1
33 | 1-324208 Shield (1-302213-01) W/Decals, 36" ...... 1 77 | 3296-42 Nut, Nyloc 1/4-20 .......cccoeiieiiieeenee. 2
1-324194 Shield (1-322149-01) W/Decals, 32" ...... 1 78 | 1-513547 Spacer, Front Caster..........cccccooceeenne. 2
34 | 1-323417 Washer, Belt Cover Mount ..................... 4 79 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer .......... 2
35 | 1-322145-01 WId, Caster Fork........cccceevcviririieiencneenne 2 80 | 1-513809 Roller Bearing.........ccccoovviiiniiiiiciienn. 1
36 | 103-1236 Asm, Caster Wheel Assembly................ 2 81 | 1-513810 BUShING ..o 4
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
& Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK322(32") or MK362(36”)
A Models with ECS handles only.
<> Models with Standard pistol grip handles only.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.
m Does not include items #4, #29, & #69




66

32" & 36" MOWER DECK

65

\‘\

INSIDE THIS s
LOCATION/’) DA
N
A
w*
: 50

TORQUE TO
30-35ftdbs .
-

55
TORQUE TO
75-80 ft-lbs



48" MOWER DECK

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-2601 Deck (103-9818-01)W/Dcls & Dogleg..... 1 46 | 103-3600 Asm, Engagement Arm W/Bushings ...... 1
2 | 1-402107-01 WId, Dogleg Baffle ........ccccceeeenveeenennen. 1 47 | 322-6 Screw, HH 5/16-18 x 1 1/4......cccocuenee. 1
3 | 322-2 Screw, HH 5/16-18 X 5/8 .........cccvevueenee. 4 48 | 302-19 Zerk, 1/4-28 Str......ccooiiieiiieeeee e 1
4 | 32128-20 Nut, Whizlock 5/16-18 .......cccccevvrieenennn. 12 49 | 3256-24 Washer, 3/8 SAE ........cccoooviieiiiieeiene 2
5 | 3296-29 Nut, Nyloc 5/16-18 ......c.coviieiiiieiee 3 50 | 323-20 Screw, HH 3/8-16 X 3 1/4......ccocveirnnee 1
6 | 323-7 Screw, HH 3/8-16 x 1 1/4 HH ............... 18 51 | 3296-56 Nut, Nyloc 1/4-20 Thin .......cccoeeveieerenen. 1
7 | 3290-357 Nut, Whizlock 3/8-16.........ccccoevriienenne. 19 52 | 1-402106-01 WId, Chute.......ccceeiiiierieaeceie e 1
8 | 98-5975 Washer, Spring Disc 3/8.........ccccccceeeenn. 12 53 | 1-403179 Tube, PiVOt ... 1
9 | 1-808280 Pin, Clevis 5/16 X 1 .....ccoocviieiiieee 1 54 | 3256-3 Washer, Flat 5/16 Std .........cccccceeerenns 1
10 | 1-303105 YOKE .ottt 1 55 | 1-323714 Rod, Brake LH ........cccoeiiiiiiceieee 1
11 | 109-0977 Pulley, Idler Pulley.... 2 56 | 1-324372 Asm, Pad/Spring.....

12 | 32151-103 E-RiNG....ccoovvriene A 57 | 3256-23 Washer, 5/16 SAE ..

13 | 103-6583 Blade, Notched (48")... .3 58 | 1-603843 Pulley, Idler.........c.cceeenennee.

® | 103-6581 Blade, Mulching (48")......ccceeveenveieenenn. 3 59 | 1-403174 Belt, Drive (Main Deck) 48".................... 1
103-2507 Blade, Low Lift (48”)...ccccccveeveirienenne 3 60 | 1-323746 Spacer, Flanged .........ccccooiieiiieeicnnne 1
103-1577 Blade, Solid (48”) ....ccooveiiiieiiieiee 3 61 | 1-403184 BUSNING ..o 2
103-6336 Blade, Extreme (48”).....ccccveveviiienienne 3 62 | 322-5 Screw, HH 5/16-18 X 1....cocveiiiieeeene 2

14 | 1-323303 Linkage, Assist Arm .........ccccocveviiiicennine 1 63 | 1-323071 SPriNG it 1

154 | 1-803310 Setscrew, 5/16-18 X 3/8.......cccccevveneenne. 3 64+ | 103-1330 Guard, Bearing TOp ......ccceveereereeieeneenne 3
16 | 323-13 Screw, HH 3/8-16 X2 3/4 ......cocvvveeineee 2 65<-| 103-1238 Asm, Caster/Mount Complete................. 2
17 | 3296-42 Nut, Nyloc 1/4-20 ........coovoiiiiiiiiiiiees 2 A | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
18 | 1-513810 Bushing.......c.ccoocviiiiiiiiiiiees .4 66<-| 1-302203 Asm, Caster Whl Support W/Bearings ... 2

19m | 103-8387 Asm, Cutter Housing Complete .... .3 A | 103-2296 Caster Wheel Support

20+ | 103-8280 Asm, Cutter Housing................ 3 W/Bearings, Weighted ..............cccceeunee. 2
21 | 302-61 Zerk, 45° 1/4-28 .....ccooieeeieeeee 2 67<-| 1-302194-01 WId, Caster Wheel Support.................... 2
22 | 103-2535 SPACET ...t 3 A | 103-2297-01 WiId, Caster Wheel Support, Weighted... 2
23 | 1-513809 Bearing, Roller...........cooiieiiiiieien. 2 68 | 302-52 Zerk, 1/8 NPT .o 2
24 | 702809 Screw, HH 3/8-16 X 1 7/8 .....cccvveveienne 1 69 | 1-303514 Flange, Thrust Bearing

25+ | 1-323529 Tube, Spindle.........ccoocviiiiiiiie 3 70 | 1-303314 Spacer, 10" Caster........cccccvvvciieiciieees
26 | 32120-35 E—RIiNG...eiiiiieeeeese e 1 71 | 103-1236 Asm, Caster Wheel..........ccceeeriennnnenns
27 | 3296-39 Nut, Nyloc 3/8-16 ........ .18 72 | 1-322145-01 WId, Caster Fork............

28 | 1-807267 Key, 1/4 x 3/16 x 1 1/4 .... 3 73 | 321-4 Screw, HH 1/4-20 x 3/4
29+ | 1-403183 Sheave, Blade Driven ..... 3 74 | 1-323748 Ring, Push-On 7/16 .............
30 | 1-513208 Washer Spring Disc 5/8..........cccccceeeeennn. 3 75 | 1-323417 Washer, Belt Cover Mount..................... 5
31 | 1-800861 Screw, HH 5/8-18 X 8.....ovvvieiiiiiiice 3 76 | 323-4 Screw, HH 3/8-16 X 3/4......cccovieeeeene 8
32 | 1-323539 Spacer, Blade Drive ..........ccccceeeeiiiiines 12 77 | 325-20 Screw, HH 1/2-13 X 6..cooiiiiiiiieeee 2
33 | 1-323339 WaShEr ..ot 3 78 | 3217-9 Nut, HeX 1/2-13....cciieeeeeeee e 2
34 | 1-322235 ArmM, ASSISt...cc.eeeiieieciee e 1 79 | 3253-7 Washer, Lock 1/2......cccceiiiiiiiiieniens 2
35 | 3219-6 Nut, Hex 5/8-18 UNF.........ccccevriienn. 3 80 | 1-513338 Washer, Special..........cccoooviieniiienrnns 2
36 | 1-303434 Bushing, Engagement.............ccccccuieeee. 1 81 | 1-809020 Quick Pin, 10" Caster..........ccccoeeviinneeenn. 2
37 | 1-303348 Eye Bolt (Left Hand Thread)................... 1 82 | 1-303537 Stud, Belt Shield (Short) ........c.cceeenneee 2
38 | 1-303236 Turnbuckle Body .........c.ccceueee. A 83 | 1-303536 Stud, Belt Shield (Long)........ccceovevueennee. 3
39 | 1-303238 Eye Bolt (Right Hand Thread) .. .1 84 | 1-323385 Knob, Belt Cover.........ccooovieiiiiiiieeene 5

40 | 1-323747 Spring, Compression................ e 85 | 1-404238 Shield (1-402100-01)W/Decals 48"........ 1
41 | 1-806003 Hairpin, Cotter #2.........ccccooeiviieeeeee 3 86 | 1-403188 Spacer, Belt Guide...........ccccceeeiiiiieen.. 1
42 | 1-303352 Washer, Spindle..........cccccceriiiieiennnnn. 1 87 | 323-8 Screw, HH 3/8-16 x 1 1/2.....cceceenee 8
43 | 322-10 Screw, HH 5/16-18 X 2....cvvviriiieiee 1 88 | 1-513547 Spacer, Front Caster..........cccococeevciienis 2
44 | 1-323729 Bearing .......ccccoveieiiiiii 2 89 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer .......... 2
45 | 1-303334 Washer, Spring Disc 5/16..........cccceeneee. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

& Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK483.

A Models with ECS handles only.

<> Models with Standard pistol grip handles only.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

m  Does not include items #6 and #27.




48" MOWER DECK

BOLTHEADTO -
INSIDE THIS
LOCATION

8 TORQUE TO

=t M-ss flbs )
o

7
o P
~

8
N

,"

65—

—19

30

3
TORQUE TO
75-80 ftlbs



ENGINE DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description
1 103-3499 Rear Deck (103-9897-01) W/Decals....... 1 27 | 323-13 Screw, HH 3/8-16x2 3/4........cccccvevueennee.
2 | 1-323500 TransSmMIsSSioN.........ceeevuvieiiiiie e 1 28<-| 1-803310 Setscrew, 5/16-18 x 3/8 Cuppoint ..
3 | 1-324340 Asm, Coupling, W/Guard And Zerk ........ 2 29 | 1-633453 Spacer, TUbe ......c.uevieeeiiiiieee e
4 | 1-323502 Shaft, Transmission Output.................... 2 30 | 1-603610 Washer, Spring Disc 7/16 .............ccc......
5 | 103-2587 Adapter, Oil Drain ........cccccevovvenieiieennnn. 1 31 | 9264964 Screw, HH 5/16-18 x 3/4 Tapping........... 4
6+ | 1-323252 Bearing, Transmission Shaft ................. 2 32 | 1-303186 Crank, Bell ... 1
7 1-323254 Flange, Bearing Transmission Shaft....... 2 33+ | 1-323278 Sheave, Transmission Drive .................. 1
8+ | 103-6511 Sheave, 3 1/4" (36"&48").....cocovevevciniaanen 2 34 | 1-323379 Washer, Shifter Lever..........cccccocvenene 1
+ | 103-6512 Sheave, 3 1/4" (32”)........... 2 35 | 98-5975 Washer, Spring Disc, 3/8 ..

9 | 32151-62 Ring, Retaining .................. 2 36 | 3296-6 Nut, Nyloc 3/8-24...............
10 | 1-805005 Washer, Lock 5/16 Heavy .. 4 37 | 3257-5 Key, Woodruff 3/16 x 3/4 ..
11 | 1-373034 Washer, Flat ........ccccoooiiiniiien 2 38 | 1-303282 Switch, Neutral..........cccccoieniiinieiee.
12<-| 3245-41 Setscrew, 1/4-20 x 3/8 Cuppoint ............ 2 39 | 3231-6 Bolt, Carriage 3/8-16 x 2 SSN................. 1
13 | 1-323280 Belt, Transmission...........cccccoevveeeninieine 1 40 | 3256-5 Washer, 7/16 Std .......cccccovcevivciieinne 2
14 | 3290-357 Nut, Whizlock 3/8-16..........ccocceeevinieens 3 41 | 1-323285 Pulley, Transmission Drive..................... 1
15 | 3296-39 Nut, Nyloc 3/8-16 ........cooviiiiiiiiiiiiiieee 1 42 | 3256-24 Washer , 3/8 SAE .......coovviiiiiiee 1
16 | 103-3498 Shifter Plate (1-323387-03) W/Decals....1 43 | 321-3 Screw, HH 1/4-20 X 5/8..........coeeviiieenen 4
17 | 1-323389-03 Leg, Shifter Lever..........ccocviiniiiiincneenne 2 44 | 3296-42 Nut, Nyloc 1/4-20......cccoooiiiiiiiiieeee 4
18 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 .........c..c...... 2 45 | 1-603403 Bolt, Shoulder 1/2 X 1.....ccccoviiiiiiiieeen. 1
19 | 32128-20 Nut, Whizlock 5/16-18........... 2 46<- | 3212-6 Screw, HH ,7/16-20 x 1 1/2...
20 | 51-4220 Coupler, Guard ..................... 2 47 | 1-513051 Switch, Blade Engagement..
214 | 103-1666 Sheave, Trans. Drive, 2 3/4" ........ w1 48 | 322-3 Screw, HH 5/16-18 x 3/4.......
22+ | 103-1668 Sheave, Blade Drive (6.71")(36”)............ 1 49 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccoccvvenen
+ | 103-1667 Sheave, Blade Drive(7.33")(32°&48") .....1 50 | 1-633181 Plate, Tapped ........cccovvevieinieiieeeee 1
23 | 5-1336 Key,1/4 Sq X 2...coueiiiiiieiiiieieiieceeieeee 1 51 | 103-1606 Asm Shift Lever, W/GHp .......ccccovcuveneene 1
24 | 1-303334 Washer , Spring Disc 5/16...................... 4 52 | 103-1733 GIP et 1
25 | 32128-20 Nut, Whizlock 5/16-18 ...........cccceevinienie 4 53 | 302-19 Zerk, 1/4-28 Str. ..o 2
26 | 322-7 Screw, HH 5/16-18 x 1 1/2 ....ocoeviinnen. 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

Exmark black touch up spray paint — Gloss black

<> Use Pro-lock (Nut type) Part No. 1-840022 (.5ml tube) on setscrew threads and on sheave retaining bolt in engine
crankshaft.

+ Apply anti-seize compound to bore of blade drive and transmission drive sheaves on engine, drive sheave on
transmission, and bearings and sheaves on transmission output shafts.



ENGINE DECK GROUP

36 Torque to 30-35 fi-bs.

Oil Drain
Kawasaki

Engines




ENGINE DECK GROUP (cont.)

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 103-1611-03  WId, Brake Arm........cccccvevirveneiienininns 2 24 | 1-513959 Wingnut, Nyloc 5/16-18.........cc.ccceveninne 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccoerviiennenne 4 25 | 323-39 Screw, HH 5/8-16 X 5....cccovvverieiiennnn 4
3 | 1-322117-03 WId, Axle (36” & 48" Models). w1 26 | 1-523157 Spacer, Wheel (14 Ga.) .....ccccceevenerennnn R,

1-322141-03  WId, Axle (32" Model).. w1 1-543436 Spacer, Wheel (18 Ga.) .......ccceevenrirennnn e,
4 | 2412-104 Clip, Loom........cccuve. 2 27 | 98-5975 Washer, Spring Disc 3/8 ..........cccccevueeen. 4
103-1615-03  WId, Idler Arm (LH) ..... e 28 | 1-323307 Pin, Clevis 3/8.......ccccooeevineeiiieeeieen 2

6<- | 1-806003 Hairpin, Cotter #2........ .4 29 | 1-803051 Pushnut, 3/8 .......cccoveviiiiiieeeee 2
H | 1-806003 Hairpin, Cotter #2.........cccccovvveiciceennn. 2 30M | 103-1864 Swivel, Short Adjust...........ccceeeeeiiiienns 2
7 | 103-1616-03 WId, Idler Arm (RH).......cccoevvenireeniennn. 1 < | 103-1618 Swivel, Short Adjust..........cccccvvriernenne. 2

8H | 32151-47 Klipring (For 3/8 Shaft) .........ccccocvvvnenen. 6 31 | 323-6 Screw, HH 3/8-16 X 1....ccvviiiiiecicne 4
< | 32151-47 Klipring (For 3/8 Shaft)..........cccccoviiens 4 32 | 109-4721 Asm, Wheel Drive (36"&48” Models)...... 2
9 | 1-323288 Belt, Wheel Drive (36"&48” Models)....... 2 1-324193 Asm, Wheel Drive (32" Model)............... 2

1-323344 Belt, Wheel Drive (32" Model)................ 2 33 | 1-323349 Sheave (32"Model) .......ccoevveveireirinnennn 2
10 | 32128-20 Nut, Whizlock 5/16-18............... .4 34 | 109-4359 Asm, Drum & Sheave (36"& 48” Model) . 2
11 | 1-323262 Band, Brake.........c.cccccceeennene .2 35 | 1-323261 Drum, Brake (32" Model) .......c.cccuevuenen. 2
12 | 110-5866 WId, Brake Linkage Swivel....... 2 36 | 1-323719 Asm, Wheel & Tire (36"&48"Models)...... 2
13 | 1-412358 WId, Scraper (36"&48” Models)............... 2 1-323346 Asm, Wheel & Tire (32’Model)............... 2
1-603430 Scraper (32" Model) ........cccccevvervirennennn 2 37 | 1-323720 Tire, 13 x 6.50-6 (4-Ply) (36"&48”) ......... 1
14 | 3296-29 Nut, Nyloc 5/16-18 ......cocvvriiiiiiiciee 4 1-323361 Tire, 13 x 5.00-6 (4-Ply) (32").....c0cvvrune 1
15 | 1-323277 Pulley, Idler (36”8&48” Models)................ 2 38 | 1-323328 Asm, Wheel & Hub W/Brgs (367&48”)....1
1-323352 Pulley, Idler (32" Model).........ccccocveruennen. 2 1-323360 Asm, Wheel & Hub W/Brgs (32)............ 1
16 | 322-6 Screw, HH 5/16-18 x 1 1/4 .....cccveeeiineee. 2 39 | 1-323329 Bearing, Flanged ...........ccccoceeeniiiennnnn. 4
17 | 99-8664 Screw, HH 3/8-16 x 3 Tapping ............... 2 40 | 322-5 Screw, HH 5/16-18 X 1....ccvvvveeeeeiiieee. 8
18 | 3290-357 Nut, Whizlock 3/8-16...........ccccevirvenennn. 14 41 | 1-805005 Washer, Spring Disc 5/16 ............c.ccoue... 8
19 | 3296-39 Nut, Nyloc 3/8-16......... .4 42 | 32120-47 E-Ring (For 1/2" Shaft)
20 | 1-323287-01 Shield, Wheel Drive 2 430 | 1-323245 Spring, Compression .....
21 | 1-323283 SPaCEr.....ccovreerieirene .4 44 | 1-808519 E-Ring (For 1" Shaft) ........ccccceueee.
22 | 1-603402 Spring, Drive .......cceeeiieieiiec e 2 45 | 1-373034 Washer, Swivel (32" Model Only)........... 4

23H | 1-323548 Linkage, Brake.........c.ccooeriiiininicnennn, 2 46M | 3256-23 Washer, 5/16 SAE ........ccooovveiiiiiies 4
< | 103-1619 Linkage, Brake (LH) .......ccccoooveiiriennnnn. 1 47 | 98-3259 Shield, Trailing.........cccocvveiveeniieiieiee 1
< | 103-1620 Linkage, Brake (RH).......cc.ccooeniniiinnnne. 2 48 | 322-3 Screw, HH 5/16-18 X 3/4.....cccoviiiiinenne. 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black

<> For units with ECS handles only.
B For units with pistol grip handles only.




ENGINE DECK GROUP (cont.)

A

4

23

Pistol Grip Handles

32

36" & 48" MODELS




PISTOL GRIP UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-4695 Kit, Handle (109-4682-03) W/Decals....... 1 35 | 1-303088 Clip, Cable......cccceeiiiiiiieeee 1
2 1-303097 Grip, Handle...........c.ccooovivieeeceiieee. 2 36 | 1-303160 Spring, Compression ............cccevcveeeenne. 1

3% | 1-324279 Latch W/Grip (LH).... 37 | 3256-23 Washer, 5/16 SAE ......... .4
4 | 1-303019 Grip, Latch ............... 38 | 1-323298 Linkage, Blade Drive................... |
5 | 1-302006 Drive Lever W/Girip... 39 | 1-322157 Engagmt. Lever, Blade W/Grip ... e 1
6 | 1-303021 Grip, Drive Lever...... 40 | 1-303020 Grip, LeVer.....cccoveeeiiiiiieee e .
7 | 1-324280 Latch W/Grip (RH).... 41 | 3256-4 Washer, 3/8 Std.......... w2
8 | 1-323229 Clip, Loom 3/8......ccoovviiiiiieiieiienee 42 | 323-10 Screw, HH 3/8-16 X 2.......ccoovvvcviiiiine 1
9 | 1-303435 Washer, Spring Disc 1/4.........c.cccceennnee. 6 43 | 1-303335 Tie, Plastic Large .........cccccevvviviveeeennnnns 1
10 | 1-323359 Linkage, Wheel Drive..........cccccoovinneenn. 2 44 | 103-2893 Tank, Fuel W/Fitting..........cccoceveiinnennn. 1
11 | 3296-42 Nut, Nyloc 1/4-20 ........cooeveieiiniieieee 3 45 | 109-0346 Cap, Fuel Tank........cccooevieriiiienicee 1
12 | 3256-22 Washer, 1/4 SAE .......c.ccovvviiniiieennnn. 1 46 | 1-808286 Pin, Clevis ..o 2
13 | 321-18 Screw, HH 1/4-20 x 2 1/4 .....coovvveee. 2 47<> | 103-2605 Fitting, Fuel Bulkhead W/Screen............ 1
14 | 109-3958 Cable, Throttle .................. 48 | 103-0498 Nut, Ignition Switch ................... w1
15 | 103-1797-01 Bracket, Choke Cable ... 49 | 1-303077 Clamp, Fuel Line .......... .4
16 | 1-303287 Tie, Plastic 5 1/2" ............ 50 | 321-4 Screw, HH 1/4-20 x 3/4.. 21
17 | 3296-39 Nut, Nyloc 3/8-16 ......cccvevvieiieriieiee 51 | 109-0306 Line, Fuel 8" ......ccooeiiiriieieceeeee 1
18 | 3296-2 Nut, Nyloc 10-24 .......cooveiiiiieeieee 52 | 1-323430 Interlock, OPC .......cccoevieriieiieiiieneee 1
19 | 1-807513 Bolt, Carriage 10-24 X 1/2 ......ccocvvevueenee. 2 53 | 1-413510 Clip, Loom 1727 ..o 1
20 | 1-806003 Cotter, Hairpin.......c.cccoovevceeneniienee 4 54 | 109-0293 Line, Fuel 8.5" .....cccciiiiiiieeeeee 1
21 | 1-808250 Pin, Clevis 3/16 X 1 3/4 ....c.cccovvvvverennn 2 55 | 1-543296 Grommet ........coceeceeiieiiiiene e 1
22 | 1-803001 Palnut, 3/16.......ccooveriiiieieecceeen 2 56 | 1-603770 Valve, Fuel ..o, 1
23 | 1-806340 Rollpin, 5/16 X 1 ..cccvveiiiiieneececeeen 2 57 | 33113-016 Screw, HH MB-16 X 1.......ccocvevcrieiirnnnne 1
24 | 1-323549 SPACET ..ot 2 58 | Kawasaki PN 41019-1055 W/6” Fuel Line ............. 1

25@ | 1-412185-03 Lever, OPC (RH)................ A 59 | 321-3 Screw, HH1/4-20 x 5/8 ............... 2

26<-| 1-803322 Setscrew, 5/16-24 x 5/16.... 2 60 | 103-1610 Harness, Wiring ............ e 1

27@ | 1-412183-03 Lever, OPC (LH)................ e 61@ | 1-633023 Stud, Gas Tank........ w2
28 | 323-6 Screw, HH 3/8-16 X 1 ...ccooviieiiiiieiiene 4 62 | 1-633349 Spring, Gas TankK..........ccccovcveeeiieeeennnen. 2
29 | 1-303365 Bushing, Nylon..........ccccoeoiiviniinee 2 63 | 1-513051 SWICN...eeii i 1
30 | 1-322192-03 Rod, Connecting .........ccevvveeriieeeiiinieene 1 64 | 1-633181 Plate, Tapped......cccccovvvviiiiiiiiii, 1
31 | 1-403121 Switch, KeY ..covviieiiiiiiiecieeeeee 1 65 | 3290-500 Screw, PPH #10-24 x 5/8.........cccccveneene 2

1-603511 Key, Ignition .........ccccoiiiiiiiiieeeen 1 66 | 1-805005 Washer, Lock 5/16..........cccoeviieeiiiieennns 2
103-2106 Key, Exmark LOgo .........cccvveveeriiniiinnenn. 1 67 | 3296-47 Nut, Nyloc 5/16-18......coeeviiiiiiiiieen, 2
32 | 1-303363 Spring, Actuator ................. 68 | 322-3 Screw, 5/16-18 x 3/4 2
33 | 1-805004 Washer, Lock 1/4 Heavy 69 | 32128-33 Nut, Whizlock 1/4-20 w2
34 | 33114-016 Screw, HH M8-16 x 1.25 70 | 103-1796 Cable, Choke .....cccoeiiiiiiiiiiiiiciciee 1

NOTE: Use dielectric grease on all electrical connections.
Exmark black touch up spray paint — Gloss black
*  Not illustrated.

<> Use Pro-lock (Nut type) Part No. 1-840022 (.5 ml tube) on setscrew threads, and on fuel tank fitting.

® Use Pro-lock (Retaining) Part No. 1-840023 (.5 ml tube) on inside of bore of OPC hub and on fuel tank studs going into

tank.

11




PISTOL GRIP UPPER HANDLES and CONTROLS

12



ECS UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1< | 103-1566-03 WiId, Lever, OPC (LH) .....cccovevvreiiirnene 1 41 | 103-1610 Harness, Wiring ........cccocvveieeniiiienene 1
2 | 1-303365 Bushing, Nylon..........ccccoeoiiiiniienee 2 42 | 3256-22 Washer, 1/4 SAE .......ccccooivviincieee, 1
3¢ | 1-803322 Setscrew, 5/16-24 x 5/16.... 2 43 | 3214 Screw, HH 1/4-20 x 3/4.. 1
4 | 103-0769-03 WId, OPCRod ...... e 44 | 1-403121 Switch, On/Off ..... 1
5 | 1-303363 Spring, Actuator-.......... w1 1-603511 Key, Ignition............. A
6 | 1-303335 Tie, Plastic 7 5/16” ..... 1 103-2106 Key, Exmark Logo ... 1
7 1-807513 Bolt, Carriage 10-24 x 1/2 .. .2 45 | 1-633181 Plate, Tapped.......... w1
8 | 3296-2 Nut, Nyloc #10-24 .......cooiiiiiiee 2 46 | 3296-39 Nut, Nyloc 3/8-16.......ccocvieiieiiieiieiee 5
9 | 109-3958 Cable, Throttle Control ...........c.cccceueenee. 1 47 | 3290-500 Screw, PPH #10-24 x 5/8........ccccccveneene 2
10<>| 103-1567-03 WId, OPC Lever (RH).......c.ccceervvennrnnnn. 1 48 | 1-513051 Switch, Neutral Lockout .............ccccceeeee 1
11 | 1-303020 Grip, LeVer...ccviiiieiieeceee e 1 49 | 1-323229 Clip, Loom 3/8 .....ccoviiiiiiereceeeeee 1
12 | 103-1629 Lever, Clutch W/GFip.......cccovveriienneene. 1 50 | 1-303287 Tie, Plastic 5 1/2”......ccoeiiiiiiieeenes 6
13 | 3296-29 Nut, Nyloc 5/16-18 ......ccoouieiiiiiiiiiieee 2 51 | 1-323430 Module, Wiring Harness...........ccccoccvneees 1
14 | 3256-4 Washer, 3/8 Std.......... e 52 | 323-14 Screw, HH 3/8-16 x 3........ 1
15 | 103-0027 Spacer.......cccovevveneenns 2 53 | 322-9 Screw, HH 5/16-18 x 1 3/4.... 2
16 | 1-806003 Cotter, Hairpin.... 2 54 | 1-413152 Bearing.......cooooveiiiiiinnenn. .4
17 | 103-1627 Linkage, Upper........ccccvvurivereeiniiiiieeenn. 1 55 | 103-2466-03 Lever, Drive (LH) ...ccooviiiiiiiiiiiiieee, 1
18 | 103-1604 Linkage, Wheel Drive...........ccccocveeneenee. 2 56 | 3219-3 Nut, Hex 3/8-24 .......ccceevoieieiieieeee 2
19 | 1-543296 Grommet........ccooceeriiriieieesee e 1 57 | 321-14 Screw, HH 1/4-20 X2 3/4.......cccveveeenns 2
20 | 103-0815 Grip, Handle.........ccocvviieiiiieceee 2 58 | 32128-33 Nut, Whizlock 1/4-20..........cccccoveriiniienne 12
21 | 1-303435 Washer, Spring Disc 1/4..........ccccceennnee. 6 59 | 103-0464 Pin, Spring 1/8 X 1/2 ..ccvviiiiiiiiee, 2
22 | 103-1631 Latch, Thumb (LH) (Not Shown)............. 1 60 | 3256-22 Washer, 1/4 SAE ........ccccooviviiiiieeen, 10
103-1630 Latch, Thumb (RH)......cooviiiiiinieee 1 614 | 103-0235 Screw, 1/4-20 x 1 1/8 W/Nylon............... 2
23 | 3296-42 Nut, Nyloc 1/4-20 ........coeveieiiinieneee 1 62 | 103-2465-03 Lever, Drive (RH).....cccooevviniiiiiciiiine 1
24 | 103-0770-03 WId, Handle................. e 63 | 3220-3 Nut, Jam 3/8-24 .......cccevviiiiiiiiieee 4
25 | 1-303088 Clip, Cable A 64 | 109-4934 Asm, Console (109-4649-03) 1
26 | 323-6 Screw, HH 3/8-16 x 1. .4 WIDECaIS .....ccvieieiriieeceee e
27 | 109-0346 Cap, Fuel Tank ........ccocvevvreiiinieiee 1 65 | 3256-23 Washer, 5/16 SAE .........ccccvvvvenicireenen. 4
28 | 103-2893 Tank, Fuel W/Fitting ........c.coovvviniienneens 1 66 | 321-3 Screw, HH 1/4-20 X 5/8........ccccovvveeenienne 10
29<- | 1-633023 SHU oo 2 67 | 103-2513 Asm, Drive Lever (RH)..........ccccoocnnne. 1
30 | 1-633349 Spring, Fuel TanK..........cccoevevevereerienenn 2 103-2514 Asm, Drive Lever (LH) ..., 1
31 | 1-805005 Washer, Lock 5/16 Heavy ............c......... 2 68 | 103-2463 Joint, .375 Ball End........ 2
32 | 3296-47 Nut, Nyloc 5/16-18 ........oovviiiiriee 2 69 | 103-0489-03 Bracket, OPC Axle............ 1
33 | 322-3 Screw, HH 5/16-18 x 3/4 .............. 2 70 | 103-1796 Cable, Choke Push/Pull.... e 1
34 | 103-2605 Fitting, Fuel Bulkhead W/Screen...... ] 71 | 103-1797-01 Bracket, Choke Cable......................... 1
35 | 103-0498 Nut, Ignition Switch ...........ccc.c..... . 72 | 1-633080 BUshing ........ccoooiiiiiiiiici e 1
36 | 1-303077 Clamp, Fuel Line ........ 4 73 | 3256-14 Washer, #10 Std.........cccoocviiieicieen. 1
37 | 33114-016 Screw, HH M8-16 x1.25 ... 1 74 | 109-0293 Hose, Fuel Line 8.5” ......ccccoovvviiiieene 1
38 | 1-603770 ValVe, FUEL.c..ee i 1 75 | 1-413510 Clip, Loom 1/2” ..o, 1
39 | 1-805004 Washer, Lock 1/4 Heavy ........c..cccouenen. 1 76 | 109-0306 Hose, Fuel Line 6” ...........cccocoiiiiiins 1
40 | Kawasaki PN 41019-1055 W/6” Fuel Line............... 1 77 | 33113-016 Screw, HH MB-16 X 1......coooiiiiiiiinnnns 1

NOTE: Use dielectric grease on all electrical connections.

Exmark black touch up spray paint — Gloss black
¢ Use Pro-lock (Nut type) Part No. 1-840022 (.5 ml tube) on setscrew threads, thumb latch screws and on fuel tank fitting.
Use Pro-lock (Retaining) Part No. 1-840023 (.5 ml tube) on inside of bore of OPC hub and on fuel tank studs going into

B

tank.

13




ECS UPPER HANDLES and CONTROLS

WASHER
ORIENTATION




A WARNING

= Reat operator's manual hefore operating
« Do NOT operate unless trained to safely
onerate this machine.
Do NOT operate without shields, uards, and
safety devices In place and warking
= Do NOT carry passengers.
« Clear area of debris before mowing
« Before leaving operator' position * Thrown bjcts o lade contact an
Disengage PT cause serious injury or dea
Shift transmission t eutral . llnl\lnlnp\unﬂnllsuulnl‘!m
Engage park brakes. when mowing
+ Avoid blades unless blades and
engine are sloppe.

« Shut of engine and remove key before
adjusting, servicing, or cleanin.
= Use extreme caution when operating on slopes.
Do NOT operate an slopes greater than 20"
 Mow across slope - NOT up and down.
Do NOT mow wet slopes.

 n

1031798

A DANGER °

=~

DECALS

3

€

mark!

6

ENGINE
SHEAVE

ENGINE SHEAVE

FRONT OF

BLADE DRIVE
BELT MOWER

FRONT OF
MOWER

ez

10

[ ADANGER |

covER IS WISSING. DO NOT OPERATE

[(&mmm 48)

« Thrown objectsor bade contact can
cause serious injury or death.

« Keepall people and pets oul =~
ofarea when moving,

« Avoid blades uniess bades 3]
and engine are stopped. T‘,}

18

@ N

+Read operator s manal before operaling

+ Do NOT operate unlesstrined to safly aperate
this machine.

+Do NOT operate without shields, guards, and

safely devioes in place and working.

-Dise

+Do NOT carry passengers.
+Clear area of debris before mowing.
#Beueleavng petorspostr:

“Shiftspond cnnum lever toneural
@s.

-Engage park brak
+Shutoff engine and remove key before

adjusting, servicing,or leaning.

+Use extreme caution when operating on slopes.
+Mow across slope -NOT up and dovn
+DoNOT operate on slopes

greater than 20
+DoNOT mow

wetslopes.

& WARNING

[ 24 OPEN BELT DRIVE!

i(é STOP ENGINE BEFORE

REACHING UNDERNEATH.

A WARNING

Use Only Exmark Riding
Attachments. Use of Other
Riding Attachments May
Create a Hazardous Condition|

Resulting in Injury. ...

\ 1-303517 )

12

ACAUTION

MUFFLER AND
SHIELDS MAY
EXCEED 150F

ms T WHEN GOVRR S NOT I PLACE .

1-303518

SQUEEZE DRIVE LEVERS BEFORE SHIFTING

RN 1234 5

16

[ & WARNING |

DANGER

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

1303508

KEEP HANDS and FEET AWAY

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1@ | 103-1623 Decal, Console .........cccueveeieeeiiiiiieeeeeene 1 13% | 1-323550 Decal, Neutral/Brake............ccccoeeeennne 2
2 103-1798 Decal, Throttle .........ooovvvveeiiiiiiiiiiiiiiienes 1 14 | 1-303520 Decal, TriVantage ........cccccceeeveiiieeeneene 1
103-2882 Decal, Exmark LOgo........cceeeviiiiiienenennn. 1 15 | 103-2920 Decal, Metro Model..........cccccooeniiienenne. 1

© O NOoO O~ W

-
o

11%
12

1-513746
1-323427
103-5626
1-323410
1-323411
1-403131
98-5954

103-1967
1-303518

Decal, Commercial (36”)
Decal, Commercial (48")

Decal, Console

Decal, MUffler...........ooovvvveiiiiiiiiiiiiiiiiennn, 1
Decal, Belt Routing (32" & 36”)
Decal, Belt Routing (48”)
Decal, Commercial (32")....

Decal, Missing Cover ..........cccceeveiueeeenn. 1

Decal, Shifter...........cccccceveiviiiiiinnnnnnnn. 1

Pistol Grip units only.
ECS units only.

15

16 | 1-303508
17 | 1-403005

18 | 1-303517
19 | 1-403143
200
210

1-403005 Decal, Danger (48”) .............
Decal, Belt Drive.....
Decal, Sulky Warning...........
Decal, ECS Instruction (RH)
Decal, ECS Instruction (LH).

Decal, Kit

103-2245
103-2244
103-2640

Decal, Discharge Warning ...
Decal, Danger (32" & 36”)....




WIRING DIAGRAMS

KEY  OPC
SWITCH SWITCH
N.O.
TRANSMISSION
N.C.
PTO
99  SWITCH =
N.O. (e} TO SAFETY
a = INTERLOCK
o u u MODULE
b4
s W 5 |5
<] ww pl &
@ 32 a c
o
8o y
ENGINE GROUND /-G%»\—v— =0
)
O BLACK Z == IS5
oo RED == % m
ENGINE KILL — N L
TERMINAL e/

CONNECTORS ARE VIEWED FROM WIRE END

N.C.=NORMALLY CLOSED
N.O. = NORMALLY OPEN

16

G006816




NOTES

17



SERVICE RECORD

Date

Description of Work Done

Service Done By

18




See Exmark’s Complete
Line of Accessories

Riding Accessories

Custom Ride Seat Suspension System
Deck Lift Assist Kit
Hitch Kit
Light Kit
Micro-mulch System
Roll Over Protection System (ROPS)
Snow Blade
Sun Shade
Trash Container
Turf Striper
Ultra Vac Collection System
Ultra Vac Quick Disposal System

Walk Behind Accessories

Grass Catcher
Micro-mulch System
Steerable Sulky
Sulky Hitch Kit
Turf Striper
Standon

Check Us Out On The Web:
www.exmark.com

All Rights Reserved Printed In USA.

© 1997-2007 Exmark Mfg. Co., Inc. Part No. 4500-204 Rev. A
Industrial Park Box 808 (402) 223-6300 @Hﬁk
Beatrice, NE 68310 Fax (402) 223-5489 ®




